= ENTACT RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TIME TEST# | LIFT |LOCATION compaction |Moisture [Density |Density [NOTES
05/17/07 1650 1 1 |Group A sheet #92 100+ 2.5 141.6 144.2 16" lift
05/17/07 1730 2 2 |Group A sheet #91 100+ 3.4 141.6 143.4 6" lift
05/17/07 1800 3 3 |Group A sheet #89 100 3.8 141.6 144.7 16" lift
05/17/07 1830 4 4  |Group A sheet #99 100 2.9 141.6 141.3  |6" lift
06/17/07 | 2035 5 4  |Group B sheet #111 100 3.4 141.6 1411 |6" lift

*Compaction requirement= 100%

*General Location= N. Clinton Ave., Segment 1
*Sheet Pile references are estimated.

*Please Refer to Elevation table for group locations.
*ENTACT oversight= Stacy Chervincky

*Backfill= Type 4 DGA, Tilcon Clinton Point
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Test: - In-Place Density Test
Method: ASTM D2922

Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX (631) 815-1901
Www.materials-testing.com
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The above reported data is the property of the client. No reproduction of the
above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no Hability for work executed by others.
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Submitted By: Materials Testing Lab, Inc.

The MT Group: « New York City - Long Island + Edison, NJ » Wallingford, CT « Dover, DE « Bethlehem, PA
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Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 * Fax (631) 815-1901 » www.materials-testing.com

MTGroup

MATERJALS
TESTING
Report#: 07EE-006
Client: Entact Environmental Date: 3/26/2007
66 North Clinton Avenue Lab# : 8097
Bay Shore, NY 11706
Project: Key Span - NE1886
Sample: NE1886-DGA-001
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 3/20/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
24 138.5
3.1 139.7
5.9 141.6
8.8 137.6
10.5 133.2
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
53 % @ 141.6 LBS./CU. FT.
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Reported To:~

The MT Group: * New York City « Long Island » Edison, NJ -« Wallingford, CT - Dover,-DE ¢ Neffs, PA



mZH‘\m}Owﬂ RECORD OF COMPACTION TESTING

% % Max Dry [Dry
DATE TIME TEST# | LIFT |LOCATION compaction |Moisture |Density [Density [NOTES
05/18/07 | 0800 ) 5  |Group A sheet #93 100+ 4.0 141.6 1409 |6 lift
05/18/07 | 0845 7 6  |Group B sheet #117 100 4.8 141.6 141.0 |6" lift
05/18/07 | 0915 8 6 |Group A sheet #105 100+ 3.2 141.6 142.6 |4 lift
05/18/07 1130 9 7___|Group A sheet #99 100 4.1 141.6 141.3  |4" lift
05/18/07 1300 10 8 |Group B sheet #112 100 3.0 141.6 141.3 [6" lift
05/18/07 1430 11 8 [Group A sheet #97 100 3.1 141.6 140.9 |6" lift
05/18/07 1715 12 9  |Group B sheet# 116 100 3.3 141.6 141.3 |6" lift

*Compaction requirement= 100%

*General Location= N. Clinton Ave., segment 1
*Sheet Pile references are estimated.

*Please Refer to Elevation Table for group locations.
*ENTACT oversight= Stacy Chervincky

*Backfill= Type 4 DGA, Tilcon Clinton Point



Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate H
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 8151900 FAX (631) 815-1901

www.materials-testing com
MT Group
MATERALS
TESTING
Client: ¢ VT A7 Report #:
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Project: H© €% 6
Test: - In-Place Density Test Page 1 of 1
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Complies: - Submitted By: Materials Testing Lab, Inc.

The above reported data is the property of the client. No reproduction of the
above data without the sole permission of Materials Testing Lab, Inc.

Materials Testing accepts no liability for work executed by others.

The MT Group: « New York City » Long Island + Edison, NJ Wallingford, CT ¢ Dover, DE « Bethlehem, PA



Materials Testing Fuab Ine,
Y iy “Ezw;wi o Regioang! )HML 4 u.;\u,’.i!& 35(.’,!(’7;15‘1'7 a

!

y
y

S Shersood A

venue, ba
HONTHEE RSN R R R TR A

Client: Entact Environmentaid Report # O7EEL 000
06 ;\?m'm Chinton Avenie Dhaie: 05 1807
Bav Shore, NY 1706 Technician:  Robor NVidlacrcenon
Praject: ME S84
Fest: In-Place Density Fes Page 1 oof |
Method: ANTM 202D

* Test Elev/Depth of Test Cobny T MauDn %
LB | Density | Densitv © Comyps
I (FCE | (BCE)
I8 .}4) ): ;, ,}‘ Gg <
4;,” HE 0 99 G

42 1+
KIXR
99.8
99,5

(6 995

.‘ff f?,dw“; ,,f ;
I Below ¢ I
o 13&:10\‘ Umdpw ;
’Cfu\k {ti‘x(f :

3 ft oW (’,’,’xﬁz gid N

.
— ‘
S & ks

Remarks: OR with site inspector 99.5

Muterial Type: Reported o

Fem #

Min. Compaction ieq. 49 59,
£ ampiies: Yes Submitted By




Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 « Fax (631) 815-1901 » www.materials-testing.com

Report#: 07EE-006
Client: Entact Environmental Date: 3/26/2007
66 North Clinton Avenue Labi# : 8097

Bay Shore, NY 11706

Project: Key Span - NE1886
Sample: NE1886-DGA-001
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 3/20/2007 DELIVERED BY: Client
% MOISTU DRY DENSI
2.4 138.5
3.1 139.7
59 1416
8.8 137.6
10.5 133.2
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
5.3% @ 141.6 LBS./CU. FT.
150.0 "-
L 1450 4
g
> 1400 /./
2
g 135.0 4
S
& 1300 +
125.0 v
00 20 40 60 8.0 10.0 12.0 14.0 16.0 18.0 20.0
% MOISTURE
Reported To:~

The MT Group: * New York City » Long Island - Edison, NJ « Wallingford, CT - Dover,-DE » Neffs, PA



— mzq,}ﬁ(w_w RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TIME TEST# | LIFT [LOCATION compaction |Moisture |Density |Density [NOTES
05/19/08 - 1 1 Group N sheet #207 99.0 9.2 124.1 122.8 |1t iift (5ft bgs), lift 1
05/19/08 - 2 1 Group O sheet #179 98.3 9.3 124.1 121.9  [1ftiift (5ft bgs), iift 1
05/19/08 -- 3 2 iGroup N sheet #213 96.9 8.4 124.1 120.2  [1ftiift (4ft bgs), lift 2
05/19/08 -~ 4 2 |Group O sheet #189 97.8 8.1 124.1 121.3  |1ft iift (4ft bgs), [ift 2
05/19/08 - 5 3 {Group N sheet #197 96.8 8.0 124.1 120.1_ | 1ftlift (3ft bgs), lift 3
05/19/08 -~ 8 3 |Group O sheet #202 98.1 8.3 124.1 121.7  |1ftiift (3ft bgs), lift 3

*Compaction requirement= 90%

*General Location= Segment 3

*Sheet Pile references are estimated.

*Please Refer to Elevation table for group locations.
*ENTACT Oversight= Stacy Chervincky

*Backfili= Import Fill from Stony Creek, Kings Park
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Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 « Fax (631) 815-1901 « www.materials-testing.com

Report #: -
Date: —~ - "N OF
Technician: — -~ -,
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Method: ASTM D2922

Page 1 of 1
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The above reported data is the property of the client. No reproduction of
the above data without (he sole permission of Materials Testing Lab. Inc.

Matenals Testing accepts no lability for work executed by others.
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Report#: 07EE-004
Client: Entact Environmental Date: 812212007
66 North Clinton Avenue Lab# : 8344

Bay Shore, NY 11706

Project: NE7037
Sample: NE7037-SAND-03
Test: Laboratory Compaction Characteristics of Soif Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 8/21/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
56 121.2
82 123.5
11.0 124 .1
13.1 123.6
15.8 121.8
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Submitted By: Materials Testing Lab, Inc.



mz‘H\Vﬁ,A} RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TIME TEST# | LIFT |LOCATION compaction |Moisture |Density [Density [NOTES
05/20/08 -- 1 4 |Group N sheet #139 96.3 6.8 124.1 119.5  [1ftlift (2ft bgs), lift 4
05/20/08 -- 2 4 |Group O sheet #1863 97.4 6.9 124.1 120.8 | 1ft lift (2ft bgs), lift 4
05/20/08 - 3 5 |Group N sheet #158 95.0 9.6 124.1 117.8 |11t lift (1t bgs), lift 5
05/20/08 -- 4 5 |Group O sheet #173 95.5 9.8 124.1 118.5 |11t lift (1ft bgs), lift 5

*Compaction requirement= 90%

*General Location= Segment 3

*Sheet Pile references are estimated.

*Please Refer to Elevation table for group locations.
*ENTACT Oversight= Stacy Chervincky

*Backfill= Import Fill from Stony Creek, Kings Park
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Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
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The above reported data 1s the property of the cliem. No reproduction of
the above data without the sole permission of Materials Testing Lab. Inc.
Materials Testing accepts no hability for work executed by others.
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Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
MT Phone (631) 815-1900 « Fax (631) 815-1901 « www.materials-testing.com
Group

MATERIALS

TESTING

Report #: 07EE-004
Client: Entact Environmental Date: 8/22/2007
66 North Clinton Avenue Lab# : 8344
Bay Shore, NY 11706 Work Order #: 108298
Project: NE7037
Sample: NE7037-SAND-03
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 8/21/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
56 121.2
8.2 1235
11.0 1241
13.1 123.6
15.8 121.8
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
107 % @ 1241 LBS./CU. FT.
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g 123.0 + /"/
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115.0
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Reported To:--

The MT Group: « New York City « Long Island « Edison, NJ « Wallingford, CT \\"BGi/ér, DE « Neffs, PA



— mij\ybgj RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TIME TEST# | LIFT [LOCATION compaction |Moisture |Density |Density [NOTES
05/21/07 { 0800 13 1 |Group C sheet #80 95.6 4.3 141.6 135.4 16" lift
05/21/07 | 0805 14 2 |Group C sheet #84 97.2 4.0 141.6 137.6 |6" lift
05/21/07 | 0815 15 3 |Group C sheet #83 94.3 3.4 141.6 133.5 16" lift
05/21/07 | 0825 16 4  |Group C sheet #84 93.5 3.0 141.6 129.6 |6" lift
05/21/07 | 0831 17 5 |Group C sheet #79 93.1 52 141.6 131.8 16" lift
05/21/07 { 0840 18 6  |Group C sheet #77 92.3 3.0 141.6 130.6 |6 lift
05/21/07 | 0900 19 7 |Group C sheet #84 90.9 3.1 141.6 128.7 16" lift
05/21/07 { 0940 20 8 |Group C sheet #80 93.5 3.1 1416 | 1324 [6"lift

*Compaction requirement= 90%

*General Location= outside N. Clinton Ave., Segment 1
*Sheet Pile references are estimated.

*Please Refer to Elevation table for group locations.
*ENTACT oversight= Stacy Chervincky

*Backfill= Type 4 DGA, Tilcon Clinton Point



Materials Testing Lab Inc.
\ NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue. Farmingdale, NY 11735 (631} 815-1900 FAX (631) 813-1501
Www materials-testing.com

MATERIALS
TESTHING

Client:  ENT A T Report #:

Date: 5 .3)_ o%

Technician:ﬂobgﬁi‘ (/eu.h Viec Mg
Project: Mé 188
Test: In-Place Density Test Page 1 of 1
Method: ASTM D292
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Material Type: Reported To: -
Itern #
Min. Compaction Req. 97,
Complies: - Submitted By: Materials Testing Lab, Inc.

The above reported data is the property of the client. No reproduction of the
above data without the sole pesmission of Matcrials Testing Lab, Inc.

Materials Testing accepts no hability for work executed by others.
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Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 « Fax (631) 815-1901 - www.materials-testing.com

Report#: 07EE-006
Client: Entact Environmental Date: 3/26/2007
66 North Clinton Avenue Lab# : 8097

Bay Shore, NY 11706

Project: Key Span - NE1886
Sample: NE1886-DGA-001
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C*
Sampled By: __Client On___ 3/20/2007 DELIVERED BY: Client
% MOISTURE DRY DENSI
24 138.5
3.1 139.7
59 141.6
8.8 137.6
10.5 133.2
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
53 % @ 141.6 LBS./CU. FT.
150.0 T
& 1450 +
=2
& 14004 )/
2
g 135.0 +
S
& 13004
125.0 "
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% MOISTURE
Reported To:--

The MT Group: « New York City * Long Island « Edison, NJ « Wallingford, CT * Dover,-DE « Neffs, PA



mZ‘H\VOH RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TIME TEST# | LIFT |[LOCATION compaction |Moisture |Density |Density [NOTES
05/22/07 0818 SCEOQ1 1 Cell 2 (see diagram) 90.7 2.6 128.7 116.7  |1ftlift (4ft bgs)
06/22/07 0930 SCEQ2 1 Cell 1 (see diagram) 91.5 3.8 128.7 117.8 | 1ftlift (4ft bgs)
056/22/07 1007 SCEQ3 2 |[Cell 1 (see diagram) 90.0 2.7 128.7 115.8 [1ft lift (3ft bgs)
05/22/07 1025 SCEQ4 2 |Cell 2 (see diagram) 91.2 3.3 128.7 117.4 | 1ftlift (3ft bgs)
05/22/07 1058 SCEQ5 3 __|Cell 1 (see diagram) 91.4 3.3 128.7 117.6  [1ftlift (2ft bgs)
05/22/07 1116 SCEQ6 3__|Cell 2 (see diagram) 93.1 3.9 128.7 119.8 |1ft lift (2ft bgs)

*Compaction requirement= 90%

*General Location= Southern Cell

*Please Refer to diagram for locations

*ENTACT oversight= Jay Carvalho

*Backfill= Sandy Soil from Watral Brothers, Bay Shore



Materials Testing Lab Inc.
NY Metropoh't.an Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX (631) 815-1901

Mr Grou D www.materials-tésting.com
MATERIALS
TESTING
Client: ENThAer Report #:

Date: 5-22 .,% /
Technician: fo: o

Project: N jev¢ Sheany L/fccﬂwezwc,u

Test: * In-Place Density Test :

Method: ASTM D2922 Page 1 of 1
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Remarks:
Material Type: <pyp 4 Reported To: --
Item # Heoe. -
Min. Compaction Req. 30 7.
Complies: . Submitted By: Materials Testing Lab, Inc.

The above reported data is the property of the client. No reproduction of the
above data without the sole permission of Materials Testing Lab, Inc.

Materials Testing accepts no liability for work executed by others.

The MT Group: * New York City « Long Island « Edison, NJ - Wallingford, CT « Dover, DE « Bethlehem, PA
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Repart #: OVERC-G1H
[ate: sz av
Technician:  Rohert Villavicenor

Client: Entacr Envirommenial
O North Chinton A enue
Bav Shore, NY 17064
Praject: NI TRS
Test: In-Place Density Teu
Method:  ASNTA D22

Street Sidewalk " Other

General Locations North Clinton Ave. & Union Bive.

- @4,

By

Specific Location Comp

,,,,,,,,,, %,

Remarks:

Muaterial Type: Sind

fem #

Min. Compaction Reg, 959

Camplies: Yes
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Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 « Fax (631) 815-1901 » www.materials-testing.com

Report #: 07EE-006

Client: Entact Environmental Date: 3/26/2007
66 North Clinton Avenue Lab# : 8097
Bay Shore, NY 11706
Project: Key Span - NE1886
Sample: NE1886-SAND-002
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C" '
Sampled By: Client On 3/20/2007 DELIVERED BY: Client
% MOISTU DRY DENSITY
3.2 127.7
5.6 128.7
7.3 128.4
10.4 127.1
13.2 1254
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
59 % @ 128.7 LBS./CU. FT.
135.0 T
g 133.0 +
a
1310 +
2
L‘g 129.0 4+
&
X 12704
125.0 + < >
00 20 40 60 80 100 120 14.0 16.0 18.0 20.0
% MOISTURE

Reported To:-

Submitted By: Materials Test]

The MT Group: « New York City « Long Island « Edison, NJ « Wallingford, CT « Dover,-DE » Neffs, PA



mzyﬂ%wogj RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TIME TEST# | LIFT |LOCATION compaction |Moisture |Density |Density |NOTES
05/23/07 - SCEOQ7 4 |Cell 1 (see diagram) 91.5 6.0 128.7 117.8_ [1ftlift (1ft bgs)
05/23/07 - SCE08 4 __|Cell 2 (see diagram) 90.2 3.2 128.7 116.1 |11t lift (1ft bgs)
05/23/07 - SCEQ9 5 Cell 1 (see diagram) 90.4 3.4 128.7 116.3 |11t ift (Oft bgs)
05/23/07 - SCE10 5 |Cell 2 (see diagram) 90.1 6.2 128.7 116.0 | 1ft lift (Oft bgs)
05/23/07 -~ SCE11" 3 Cell 1 (see diagram) 91.4 6.5 128.7 117.6 |1t lift (2ft bgs)
05/23/07 -- SCE12" 4 _ |Cell 1 (see diagram) 90.0 6.2 128.7 115.8  |1ftlift (1ft bgs)

*Compaction requirement= 90%

*General Location= Southern Cell

*Please Refer to diagram for locations

*ENTACT Oversight= Jay Carvalho

*Backfill= Sandy Soil from Watral Brothers, Bay Shore

+ Trench was dug in new lifts, then backfilled and recompacted.
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Materials Testing Lab Inc.

NY Metropolitan Regional Office / Corporate Headquarters )
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX (631) 815-1901
www.materials-testing.com
TESTING
Client: ENTACT Report #:
Date: 5-23-07
Technician: ChRIS MARD
Project: ME |%¢Y
Test: 4y Son vensity Page 1 of 1
Method: Nyce epf
__I Street [_] sidewalk Xlother Backru,
General Location: MogrH Sibe OF eAsT Y,A».QD
. Test Elev/Depth of Test We T % Dry | Max.Dry| %
. # ' Specific Location | Moisture | Density | Density | Comp
; : VeNsiry| TR | e | o
P Y pr TReucH 52 &5 [ 171787 (97
2 3 B6 TRencH /230! 6.2 | 158 &7 | 90.0
3 2' BG WeST_SubE of PAGken seen 11299 4.0 | 112.8] 1787 9.8
g - FAST ~ ~ v a8l 52 | et 1287 | 9.2
A [ Bl Wey o~ v v 11203 3.9 6.3 12%.7] 904
b “ EAsT v v R3] 62 6.0l 128 7] 0.7
!
I
Remarks:
Material Type: Reported To: -
Item #
Min. Compaction Req.

%

Complies: Submitted By:

V'he above reported data is the property of the client. No reproduction of’
the aboyve data without the sole permission of Materials Testing Lab. Inc.
Materials Testing accepts no liability for work executed by others.

The MT Group: * New York City * Long Island * Edison, NJ * Wallingford, CT « Dover, DE = Bethlehem, PA

Materials Testing Lab, Inc.
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Keport #: BFERC-0)
Prate: 05 73
Technician: L hris Maro

Clent: Entact Environmental
66 North Chinten Avenee
Bav Share, NY 176G
Project: NSNS
Test: in-Place Density Tew Puve | oof §
Method:  ASTM Do)

Street Stdewalk \ Other Backtil]

General Location:  North side of East yard e

~~____r, i T o =
Bensity  © Comp
(PCE '

Specific Lacation

- Irench

9rg
o4
Gp.5
90,2
90.4
90.1

Irench:

. West side of

bust sade of
CWest side of huckfi

| Lastside of backd

Remarks:

Matevial Type: Reparted o

ftem 7

SUp. Compaction Req. ELER ,
Yes | submiiited By

Camplion:
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Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 » Fax (631) 815-1901 » www.materials-testing.com

Report#: 07EE-006

Client: Entact Environmental Date: 3/26/2007
66 North Clinton Avenue Lab# : 8097
Bay Shore, NY 11706
Project: Key Span - NE1886
Sample: NE1886-SAND-002
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 3/20/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
3.2 127.7
56 128.7
7.3 128.4
10.4 127.1
13.2 125.4
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
59 % @ 128.7 LBS./CU. FT.

|

135.0 -
[
133.0 4+

131.0 A

129.0 A

DRY DENSITY (PCF)

127.0 -

rd

125.0 4 —r
00 20 40 60 80 100 12.0 14.0 16.0 18.0 20.0

% MOISTURE

Reported To:--

Submitted By: Materials Test

The MT Group: » New York City « Long Island * Edison, NJ » Wallingford, CT - Dover,-DE « Neffs, PA



mZHJ\VOH) RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TIME TEST# | LIFT [LOCATION compaction |Moisture |Density |Density |[NOTES
05/25/07 - 1 1 |Group D sheet #75 90.9 54 120.6 109.6  |1ftlift
05/25/07 - 2 2 |Group D sheet #72 92.0 3.2 120.6 111.0 |1t lift
05/25/07 - 3 3 |Group D sheet #73 92.8 2.2 120.6 111.9 |6in lift
05/25/07 -- 4 4 |Group D sheet #68 91.6 4.7 120.6 110.4  [6in lift
05/25/07 -- 5 5 [Group D sheet #74 92.7 3.2 120.6 111.7  |1ftlift
05/25/07 - 6 1 |Group E sheet #54 91.7 3.8 120.6 110.6 | 1ft lift
05/25/07 - 7 2 |Group E sheet #55 90.7 4.8 120.6 109.4  |1ftlift
05/25/07 - 8 3 |Group E sheet #56 93.9 26 120.6 113.3 [1ftlift

*Compaction requirement= 90%

*General Location= Segments 182, sheets 52-76
*Sheet Pile references are estimated.

“Please Refer to Elevation table for group locations.
*ENTACT Oversight= Jay Carvalho

*Backfill= Sandy Soil from Watral Brothers, Bay Shore



MATERIALS
TESTING

Chient: ENTRACT

Project: Afe  19PY
Test:

Method: ¥y £40

Sore. DENSITY

Materials Testing Lab Inc.

NY Metropolitan Regional Office / Corporate Headquarters

145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX (631) 815- 1901

www.materials-testing.com

Report #:
Date: 5-25 07
Technician: oyR:S MARRO

Page 1 of 1

B Street

General Location:

| Sidewalk

?S.L()ther TREANCH

SoUTH _ HALE bF -TRewcH oM WeST SIOF OF THE STREET . .

Test | Elev/Depth of Test WET f Yo Dry Max. Dry Yo
# Specitie Location Moisture | Density | Density Comp .
| bewsrty | (PCF) | (PCF)
,4,.1”;,,,»_;5_&__5& MSJDELE_M_ s S5 L9 | /096 jrok | 729
22 B | w45 32 1ol poe  %n
ORI Y- s - b4 272 W9 106 978
4 3B Conter of TREMU{ [ usc 47 | 1104 1204 9.
5 @ (rADE oumw Sme of TRemcd | W52\ 3.2 M7 | itk 9.7
o 2B (ExreR oF TEENCH R E | 3. 1106 1204 9.7
7 ‘B e | 47 | 4. & [ 02.7 (2064 P07
5 2 " . \ 62 | 2.L | 33 j20. 6,937
. o ! i . :
\ | u ;
S SR | ; | :
o o | | |
Remarks: .
Material Type:  SAND Reported To: -

ftem #

Min. Compaction Req.
Complies:

he above reparted

Y-

Submitted By:

dant s the property of the client. No reproduction of

dhe abeve daia witheut the sele pernussion of Matenials Testing Lab. Inc

Matersals Testing accepts no Habitity for work executed by others

The MT Group: » New York City * Long Island + Edison, NJ « Wallingford, CT * Daver, DE * Bethlehem, PA

Materials Testing Lab, Inc.
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TSN

P45 Sherwaod Sxvonue Farminpdaie. o
GOSIRE COo

g PERTAT

Client: Entact Environmental Report #: G7EEC-01d
66 North Chinton Avenue Date: (5 25 07
Bay Shore, NY 1766 Technician:  Chris Marre

Project: METRSS

Test: In-Place Density Test

Method:  ASTM DIo22

General Location: Trench on West side of N. Clinton Ave, o

¢ ; Specific Location s . Density |

%o

Density * Comp

i
f , i _ g3
~ S " 206 90.9

206 92,0
' 9.8
916

ruth side of Trench

_Below Grade

Below Grade - Center of Trench

Southside of Trench

o 1 Below y R
N a Grade e

Remrks:

Material Type: Sand Keported | o

Ftom #

Min, Contpaction Keg. 960,
Yes Submitted By

Complies:
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Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 * Fax (631) 815-1901 * www.materials-testing.com

MATERIALS
TESTING

" Report#: 07EE-010
Client: Entact Environmental Date: 5/24/2007
66 North Clinton Avenue Lab# : 8180

Bay Shore, NY 11706

Project: Key Span - NE1886
Sample: NE1886-SAND-003
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: MTL On 5/24/2007 DELIVERED BY: MTL
% MOISTURE DRY DENSITY
3.7 116.6
5.1 119.8
6.2 120.6
7.8 119.7
9.3 1171
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
6.3 % @ 120.6 LBS./CU. FT.
124.0 4
§ 122.0 +
E 120.0 +
g 118.0 +
w 116.0 +
o |
g 114.0 + ‘6
112.0 + :
110.0 S i
00 20 40 60 80 100 120 140 16.0 180 20.0 !
% MOISTURE {
L i ]
Reported To:--

Submitted By: Materidlg

-

The MT Group: * New York City * Long Island * Edison, NJ * Wallingford, CT « Dover, DE « Neffs. PA



Muaterials Testing
NY Meropohito Resiona! Qffice

(5 Sherwnod Svemee Farnnngdiale, New vork b

o 08N ER 00 e L vh 3] RS0 T

Entact Fovironmenta)

O6 North Clinton Ay onue
Pnl“\' Shore,
M TNsd

CHent:

NY 706 Tech

Projeet:

Report #

Date: i}

tab [ne.

Corporare Headagiarier

O I I

nician:

NON-CONFORMANCE REPORT

TYPE OF INSPECTION:
[T v
[ ] vt
:} Faesioppimg

Concrere Feld

Xl’gc'lflfllf_‘

Stinde

Sepb C empaciron
[j Decking
E I Piping

N Asphul

} fz’tp!'- ‘v: 1!2;.\5_-

e, P . b o At et

DESCRIPTION OF NON-CONFORMANCE :
UNDICATE REFTRENCE TO APPLICABL I RFOL
OR STANDARID

IRFAMINT 1}

V% campaction could ot e sehieyed through uny metl
stockpife for Jab testing.

S DRAWING SPECB R S TTON. CODE

od i the field. A sample was wken from the

Reported To:

Submitied By SiateriatcO b edting fab e



mZM,xVQwﬂ RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TIME TEST# | LIFT [LOCATION compaction |Moisture [Density |Density |[NOTES
06/05/07 | 0841 1 1 |Group F sheet #38 92.4 3.6 120.6 111.4 _|6in lift (5ft bgs)
06/05/07 | 0857 2 1 |Group G sheet #15 90.9 4.0 120.6 109.7 _ |6in lift (5ft bgs)
06/05/07 | 0950 3 2 |Group F sheet #32 90.1 3.7 120.6 108.7__ |6in lift (4.5t bgs)
06/05/07 | 0952 4 2 1Group G sheet #9 94.9 3.8 120.6 114.5 |6in lift (4.5ft bgs)
06/05/07 1020 5 3 |Group F sheet #45 90.8 3.0 120.6 109.5 [1ft lift (3ft bgs)
06/05/07 1038 6 3 |Group G sheet #6 91.6 3.5 120.6 110.5 | 1ft lift (3ft bgs)
06/05/07 1102 7 4  |Group F sheet #50 91.8 4.3 120.6 110.7 |1ftlift (2ft bgs)
06/05/07 1110 8 4 |Group G sheet #12 90.0 3.9 120.6 108.5  |[1ft lift (2ft bgs)
06/05/07 1246 9 5 |Group G sheet #18 90.8 4.0 120.6 109.5 [1ft lift (1ft bgs)
06/05/07 1248 10 5 |Group F sheet #10 91.5 4.1 120.6 110.3  [1ft lift (1t bgs)

*Compaction requirement= 90%

*General Location= Segment 2, sheets 5-51

*Sheet Pile references are estimated.

*Please Refer to Elevation table for group locations.
*ENTACT Oversight= Stacy Chervincky

*Backfill= Sandy Soil from Watral Brothers, Bay Shore



Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX (631) 815-1901

M-r G roup www.materials-teésting.com
MATERIALS
TESTING
Client: E N T A CT , Report #:

Date: ¢ - S.0% J

Technician: @, |, a4+ AUses
Project: Né' 92 . COEAT VrteL Vieehe ;o
Test: * In-Place Density Test Pagelof1
Method: ASTM D2922

[ ] Street [ ] sidewalk [_] Other

. ~V By
General Location: // CLIMToON (f UNioN
SHEET #H 38 -
i _Is
Y
9
Ys
b 3
SC n
{2 1
I8 ! Y
VY io i \ Y
Remarks:
Material Type: Reported To: -
Item #
Min. Compaction Req. 9y ¥
Complies: - Submitted By: Materials Testing Lab, Inc.

The above reported data is the property of the client. No reproduction of the
above data without the sole permission of Materials Testing Lab, Inc.

Materials Testing accepts no liability for work executed by others.



Materigis Testing Lab tac.
N Maropolian Rewonat §ffice Corporute Peadguarters
45 Sherwoad Avenue, Farmingdaie, New York 1175

PR RSO0 v a ateriaia fesing com

Phoge i 63 ST Tea0 e fo

Sraflprat s

PRSI

Client: Entict Environmental Report #; HTREC-Uin

6 North Chinton Avonue Date: 06 G5 67
By Share, NY 11 7o Fechnician:  Rohort Vil icenens

Praject: NETSS6

Test: -Place Density Tos

Methad: ASIN [DooD

Pave ol

Street L Sidewalk Other

Ceneral Location: North Clinton Ave,

| = ‘i:x_;m frs g
Moisture | Density © Density C Comp
(PCK, PCEy

974
9.9
9.1
949
908
91.6
918
9.4
90.%

2006 9.5

_ Sheet
| Sheet #1
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Rmmrks‘:

Material Tope: Reported fa:
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Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 « Fax (631) 815-1901 + www.materials-testing.com

MATERIALS
TESTING
" Report#: (07EE-010
Client: Entact Environmental Date: 5/24/2007
66 North Clinton Avenue Lab# : 8180
Bay Shore, NY 11706
Project: Key Span - NE1886
Sample: NE1886-SAND-003
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: MTL On 5/24/2007 DELIVERED BY: MTL
% MOISTURE DRY DENSITY
3.7 116.6
5.1 119.8
6.2 120.6
7.8 119.7
9.3 117.1
OPTIMUM MOISTURE MAXIMUM DRY DENSITY
6.3 % @ 120.6 LBS./CU. FT.
]
124.0 +
23 122.0 +
g 120.0 F
g 118.0 4
w 116.0 +
(@]
g 114.0 1
112.0 +
110.0 : f
00 20 40 60 80 100 120 14.0 16.0 18.0 20.0 f
% MOISTURE !

Reported To:--

Submitted By: Materidlg

The MT Group: * New York City + Long Island * Edison, NJ « Wallingford, CT * Dover, DE » Neffs, PA



Materials Testing Lab Inc.

S Netropadiom Rectima tnyice Cmpore Hleadguarie:
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Client: Entact Fnvironmental Report #: UTEEC-g) 3 Page 1 of
66 Noth Clinton Avenue Date: 08 2407

Bay Shore. NY 11706 Fechunician:  Chris Mamo
Project: ME TS84

e e A T e e R e T o

NON-CONFORMANCE REPORT

TYPE OF INSPECTION:
[ vasonn L1 Concrere Fretd Sl Cemmpaction ]
[ ] welding [ ) oty [ becking L) v i

N Aasphah

e e ettt s ey

bees

DESCRIPTION OF NON-CONFORMANCE:
UNDICATE REFERENCE 10 APPLICABLF REOUIR] MENT L DRAWING SPECIFICATION (3]

R STANDARD

90% compaction could not be achieved through any method in the field, A samiple was wken from the

stockpile for lah testing.

e

Reported o

Fhae ahws o tepeated dal i tnc e cen 1y Sohien

AbOvC Gt wl ot Tesnne Lo, in.

Materals Tesing sk cvenuted methiens

Fhe M Gy o New Yarg e e chiband  Bdion N e Voalinenord

SN Submitted By Muateriafs Lesting Lah. tge



ENTACT

gnvitonmentut seryices

RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TIME TEST# | LIFT |LOCATION compaction |Moisture [Density |Density [NOTES
06/07/07 1257 11 6 |Group G sheet #25 90.4 2.5 141.6 128.0 _|6in lift (Oft bgs)
06/07/07 1303 12 6 |Group F sheet #28 96.8 2.8 141.6 137.1__|6in lift (Oft bgs)

*Compaction requirement= 80%
*General Location= Segment 2, sheets 5-51
*Sheet Pile references are estimated.
*Please Refer to Elevation table for group locations.
*ENTACT Oversight= Stacy Chervincky
*Backfill= DGA Type 4 from Tilcon, Clinton Point




N Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, NY 11735 (631) 815-1900 FAX {631) 815-1501
www.materials-testing.com

MATERIALS
TESTHNG

Client: ENVTpeT Report #:

Date: (- }- o}

Technician: Aok eay V/ CLAd v eeNe, o
Project: M& (884
Test: In-Place Density Test Page 1of 1
Method: ASTM D2922

B Street D Sidewalk [:I Other

v
General Location: M. eLrv ¥0o

S et i et Lo e S o bRaT
b b tpe 4 SHeer # 25 ) FT Beés 9.5 | 138.0] 14t |90,
g |6 v ) v #9% v« w 9.8 | V311 4  |9eg
Remarks:

Material Type: . Reported To: —

Item # .70

Min. Compaction Req. 94 %

Complies: Submitted By: Materials Testing Lab, Inc.

The above reported data is the property of the client. No reproduction of the
above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts o liability for work executed by others.

e N Y LT LT den WT . Waltinafard (T « Naver NF « Rethicham PA
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Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 « Fax (631) 815-1901 « www.materials-testing.com

MATERIALS
TESTING
Report #: (07EE-006
Client: Entact Environmental Date: 3/26/2007
66 North Clinton Avenue Lab# : 8097
Bay Shore, NY 11706
Project: Key Span - NE1886
Sample: NE1886-DGA-001
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 3/20/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
24 138.5
3.1 139.7
5.9 141.6
8.8 137.6
10.5 133.2

OPTIMUM MOISTURE MAXIMUM DRY DENSITY

5.3 % @ 141.6 LBS./CU. FT.
150.0 -’—
& 1450 +
o
> 1400 f /
9
W 135.0 +
5
& 1300 +
125.0 y
00 20 40 6.0 80 100 120 140 160 18.0 200
% MOISTURE

Reported To:-

The MT Group: « New York City « Long Island « Edison, NJ e Wallingford, CT - Dover,;-DE « Neffs, PA



ENTACT

environmental services

RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TIME TEST# | LIFT |LOCATION compaction |Moisture |Density |[Density |NOTES
09/04/07 - 1 1 Group H sheet #227 90.6 7.7 127.3 115.3 |1t lift (3ft bgs), lift 1
09/04/07 -- 2 1 Group | sheet #257 96.2 5.1 127.3 122.4  [1ft lift (3ft bgs), lift 1
09/04/07 -- 3 2 |Group H sheet #241 92.6 7.0 127.3 117.9  [1ftlift (2ft bgs), lift 2
09/04/07 -- 4 2 |Group | sheet #267 90.1 6.4 127.3 114.7 |1t lift (2ft bgs), lift 2
09/04/07 -- 5 1 Group J sheet #280 96.7 7.8 127.3 123.1 _ | 1ft lift (3ft bgs), lift 1
09/04/07 - 6 1 Group K sheet #300 93.6 8.2 127.3 119.2 |11t lift (3ft bgs), lift 1
09/04/07 -- 7 2 |Group J sheet #294 90.9 7.0 127.3 115.7 |1t lift (2ft bgs), lift 2
09/04/07 -- 8 2 |Group K sheet #303 93.1 6.9 127.3 118.6 | 1ft lift (2ft bgs), lift 2
09/04/07 -- 9 3 |Group H sheet #236 90.9 6.5 127.3 1156.7  [1ftlift (1ft bgs), lift 3
09/04/07 -- 10 3 |Group | sheet #252 97.3 6.9 127.3 1238 |1ftlift (1ft bgs), lift 3
09/04/07 -- 11 3 |Group J sheet #288 91.8 8.1 127.3 116.8 | 1ftlift (1ft bgs), lift 3
09/04/07 -- 12 3 {Group K sheet #301 94.5 8.7 127.3 120.3 _ [1ftlift (1ft bgs), lift 3
09/04/07 -- 13 4  1Group H sheet #236 90.5 6.9 127.3 1156.2 _ |6in lift (6" bgs), lift 4
09/04/07 — 14 4  |Group | sheet #263 93.4 7.8 127.3 119.0  |6in lift (6" bgs), lift 4
09/04/07 -- 15 4  |Group J sheet #276 95.8 7.3 127.3 122.0 _{6in lift (6" bgs), lift 4
09/04/07 - 16 4  {Group K sheet #302 95.4 7.0 127.3 121.4 _ |6in lift (6" bgs), lift 4

*Compaction requirement= 90%
*General Location= Segment 4
*Sheet Pile references are estimated.

*Please Refer to Elevation table for group locations.

*ENTACT Oversight= Stacy Chervincky
*Backfill= Reuse soil from Phase 1




Materials Testing Lab Inc.
NY Metropolitan Regional Office - Corporate Headguarters
145 Sherwood Avenue. Farmingdale, New York 11735
Phone (631 815-1900 « Fax (6317 8151901 » www materials-testing.eom

MTGroup

NATERIAES
frsiNG

Client: = — Report #:

& PThe Date: 9~ 4- 93

Technician: & s eaAT ic1 AV e,
Project: N € 198 ¢
Test: In-Place Density Test Page @
Method: ASTM D2922

&

E:] Street D D Other

AV BLvD

General Location: CLINTON d Mo
Test

C 138es | ra? Lt cAs1 TRENCH 4 A 1.7 hs.3 | 1293 1 S0.6

- (N " \ 1A S i \22. 4 i 9t
LI Lz v " w4 o mxal | 936
\2 ¥ Lz " K Y4 A G-y Hy. + CiDv-_Lq
a1y oy L) i " YR 3.3 V23 i 94|
U 1% Ll N 1 U8 X1 NS 2 %36
IS 1 x 1 Ly 1 1y ue 1.0 | ps3 0.
AN Y Ly Iy I Y e 6y | 118k 93/
11Uy t» h h 48 65 | )15:3 909
8 |\ o L» i U un 6.9 123, % 93.3 |
13 L\ L3 h T U A . Wi 8 q1.%
te | g / L3 h YA 23 [v303] € [9u4F
Remarks: - —
Material Type: Spno j27. 3 Reported To: --
Item #
Min. Compaction Req. “3 0 I‘l
Complies: Submitted By: Materials Testing Lab, Inc.

The above reported data is the property of the client. No reproduction of the
above data without the sole permission of Materials Testing Lab, Inc.

Materials Testing accepts no liability for work executed by others.

The MT Group: » New York City = Long Island + Edison. NI« Wallingford. C1« Dover. DI+ Nells, PA



MTGroup

Materials Testing Lab Inc.

NY Metropolitan Regional Office " Corporate Headyuarters
145 Sherwood Avenue. Farmingdale. New York
Phone (631) 8151900 « Fax (6311 815-1901

P1735%

< waawmierials-lestng.com

Jlient: FNT Report #: )
S Dalt)e: 7~y -0

Technician: Aob 47 Vi9ii#hv ecere O
‘roject: V& 1856
“est: In-Place Density Test Page @
dAethod: ASTM D2922
] Street D D Other

seneral Location:

Test
#

Al

yA

3

2y

Remarks:

Material Type:
ftem #

Min. Compaction Req.

9 o/

Complies:

Reported To:

Submitted By:

I'he above reported data is the property of the client. No reproduction of the

1bove data without the sole permission of Materials Testing Lab, Inc.

Materials Testing accepts no liability for work executed by others.

Materials Testing Lab, Inc.



Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 « Fax (631) 815-1901 « www.materials-testing.com

MATFRIALS

TESTING
Client: Entact Environmental Report #: 07EEC-012
66 North Clinton Avenue Date: 09/04/07
Bay Shore, NY 11706 Technician: Robert V.
Project: NE37 NE98L Work order #: 107473
Test: In-Place Density Test Page 2 of 3

Method: ASTM D2922

Street [ ] sidewalk [ Other

General Location:  Clinton Ave. & Union Blvd.

Test Elev/Depth of Test Y% Dry Max. Dry %

# Specific Location Moisture | Density | Density | Comp
(PCF) (PCF)

9 | @3’ below grade L1 E/ trench 4A 7.7 1153 127.3 90.6
10 | @ 3’ below grade L1 E/ trench 4A 5.1 122.4 127.3 96.2
11 | @2’ below grade L2 E/trench 4A 7.0 117.9 127.3 92.6
12 | @2’ below grade L2 E/trench 4A 6.4 114.7 1273 90.1
13 | @ 3’ below grade L1 E/trench 4B 7.8 123.1 127.3 96.7
14 | @ 3’ below grade L1 E/trench 4B 8.2 119.2 1273 93.6
15 | @2’ below grade L2 E/trench 4B 7.0 115.7 127.3 90.9
16 | @2’ below grade L2 E/trench 4B 6.9 118.6 127.3 93.1
17 | @ 1’ below grade L3 E/trench 4B 6.5 115.7 127.3 90.9
18 | @ 1’ below grade L3 E/trench 4B 6.9 123.8 127.3 97.3
19 | @1’ below grade L3 E/trench 4A 8.1 116.8 127.3 91.8
20 | @ 1’ below grade L3 E/trench 4A 8.7 120.3 127.3 94.5

Remarks:

Material Type: Sand Reported To: Stacy C.

Item #

Min. Compaction Req. 90%

Complies: Y Submitted

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no lability for work executed by others.

The MT Group: * New York City * Long Island « Edison, NJ « Wallingford, CT + Dover, DE « Neffs, PA



Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735

Phone (631) 815-1900 « Fax (631) 815-1901 « www.materials-testing.com
MTGroup
MATFRIALS
TESTING
Client: Entact Environmental Report #: 07EEC-012
66 North Clinton Avenue Date: 09/04/07
Bay Shore, NY 11706 Technician: Robert V.
Project: “NEFO3F NE/BBL Work order #: 107473
Test: In-Place Density Test Page 3 of 3
Method: ASTM D2922
Street !:' Sidewalk !:' Other
General Location:  Clinton Ave. & Union Blvd.
Test Elev/Depth of Test % Dry Max. Dry %
# Specific Location Moisture | Density | Density Comp
(PCF) (PCF)
21 | @ Grade L4 E/trench 4B 6.9 115.2 1273 90.5
22 | @ Grade L4 E/trench 4B 7.8 119.0 1273 93.4
23 | @ Grade L4 E/trench 4A 7.3 122.0 1273 95.8
24 | @ Grade L4 E/trench 4A 7.0 1214 127.3 95.4
Remarks:
Material Type: Sand Reported To:
Item #
Min. Compaction Regq. 95%
Complies: Y Submitted By: .

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.

Materials Testing accepts no liability for work executed by others.

The MT Group: * New York City « Long Island « Edison, NJ « Wallingford, CT + Dover, DE » Neffs, PA




REUSE

Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735 ‘
Phone (631) 815-1900 * Fax (631) 815-1901 * www.materials-testing.com

MIT Group

MATERIALS
TESTING
Report #: 07EE-019
Client: Entact Environmental Date: 7/20/2007
66 North Clinton Avenue Lab#: 8283
Bay Shore, NY 11706
Project: Key Span - NE1886
Sample: NE1886-SOIiL-06
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client On 7/19/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
55 126.0
7.9 127.3
10.5 1254
12.3 123.2
15.1 118.5

OPTIMUM MOISTURE MAXIMUM DRY DENSITY

76 % @ 127.3 LBS./CU. FT.

128.0 +
127.0 F

125.0 T /
123.0 1
121.0 1
119.0 +-
117.0 +
115.0

DRY DENSITY (PCF)

00 20 40 60 80 100 120 140 160 180 200
% MOISTURE

Reported To:--

Tho MT (rann: o Nowr VAr ; i
N Voark (9t o T ana Teland o Rdican NT « Wallineford CT « Dover DE » Neffe PA



mZH\m}qwﬁ RECORD OF COMPACTION TESTING

% % Max Dry |Dry
DATE TIME TEST# | LIFT |LOCATION compaction |Moisture |Density Density |[NOTES
09/19/07 -- 1 1 Group M sheet #207 94.5 6.8 127.3 120.2  |1ftift (3ft bgs), lift 1
09/19/07 - 2 1 Group L sheet #179 93.4 7.0 127.3 118.2  |1ftlift (3ft bgs), lift 1
09/19/07 - 3 2 |Group M sheet #213 93.3 7.9 127.3 118.7 | 1ft lift (2ft bgs), lift 2
09/19/07 - 4 2 |Group L sheet #189 92.2 7.5 127.3 1171 [1ftlift (2ft bgs), lift 2
09/19/07 - 5 3 |Group M sheet #197 92.4 6.7 127.3 117.6 _[1ftlift (1t bgs), lift 3
09/19/07 - 6 3 |Group L sheet #202 93.0 6.5 127.3 118.3 |1ftlift (1t bgs), lift 3
09/19/07 -- 7 4  |Group M sheet #183 95.5 7.8 127.3 121.5 _|6in lift (6" bgs), lift 4
09/19/07 - 8 4 |Group L sheet #210 94.1 6.9 127.3 119.7 _|6in lift (6" bgs), lift 4

*Compaction requirement= 90%

*General Location= Segment 3

*Sheet Pile references are estimated.

*Please Refer to Elevation table for group locations.
*ENTACT Oversight= Stacy Chervincky

*Backfill= Reuse



Client: =adnct envieowen e _4 <sec, Report#: |

Date: 0Q- | Q'/Z@é;iﬁ % y
o - Technician: 4, g 175,
Project: K&Y SPAN-NS 1884 1 b
Test: In-Place Density Test Page 1 of 1
Method: ASTM D2922

D Street D Sidewalk B"Other

General Location: 65 NOE#"I C\(v\lo/\ Ade Baé gh@ra T

AGE - BRI T e e e e | Py TMaxDry] %
- # 2F AR R O Saerlile Location | Moisture Density | Density | Comp
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6 | « 7 M 202 | 65 |18 3 93.0

; ‘ ! i
7 6//‘ //'/;//é(cuajl-—v‘{)ﬁ' \ /\. x\ f33 *:;‘3 f2/~‘.‘>/ (?59
8 " /, Ny NV W A0l 64 1493 |V [94.

N

Remarks: A/ /ynom @mpqé’%ﬂﬂ /4’%04?/’ by 605‘74/4?701/” , 90
7 ~ 7

Material Type: San C) Reported To: = €¥ /?Eﬂ

Item #

Min. Compaction Req. L) 2

Complies: - Submitted By: Materials Testing Lab, Inc.

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.
Materials Testing accepts no liability for work executed by others.




Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 » Fax (631) 815-1901 » www.materials-testing.com

MATERIALS
TESTING
Client: Entact Environmental Report #: 07EEC-020
66 North Clinton Avenue Date: 09/19/07
Bay Shore, NY 11706 Technician: Alberto Herrara
Project: NEI1886 Work order #: 109336
Test: In-Place Density Test Page 1 of 1

Method: ASTM D2922

Street [ ] sidewalk Other _Parking lot

General Location:  North section

Test Elev/Depth of Test % Dry Max. Dry %

# Specific Location Moisture | Density | Density | Comp
(PCF) (PCF)

1 | 1%1ift elevation 6.8 120.2 127.3 94.5
2 | 1*1ift elevation 70| 1182 1273 | 93.4
3 | 2"]ift elevation 79| 1187 1273 93.3
4 | 2"1ift elevation 751 1171 1273 922
5 | 3"1ift elevation 6.7 117.6 1273 | 92.4
6 | 3" lift elevation 65| 1183 1273 93.0
7 | 4" lift elevation 78| 1215 1273 955
8 | 4" lift elevation 691 119.7 1273 | 94.1

Remarks:

Material Type: Sand Reported To:

Item #

Min. Compaction Req. 90%

Complies: Y

The above reported data is the property of the client. No reproduction of
the above data without the sole permission of Materials Testing Lab, Inc.

Materials Testing accepts no liability for work executed by others.

The MT Group: « New York City + Long Island » Edison, NJ « Wallingford, CT « Dover, DE » Neffs, PA
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Materials Testing Lab Inc.
NY Metropolitan Regional Office / Corporate Headquarters
145 Sherwood Avenue, Farmingdale, New York 11735
Phone (631) 815-1900 « Fax (631) 815-1901 * www.materials-testing.com

MT Group

MATERIALS
TESTING
Report#: O07EE-019
Client: Entact Environmental Date: 712012007
66 North Clinton Avenue Lab# : 8283
Bay Shore, NY 11706
Project: Key Span - NE1886
Sample: NE1886-SOIL-06
Test: Laboratory Compaction Characteristics of Soil Using Modified Effort
Method: ASTM D1557 "C"
Sampled By: Client Oon 7/19/2007 DELIVERED BY: Client
% MOISTURE DRY DENSITY
5.5 126.0
7.9 127.3
10.5 1254
12.3 123.2
156.1 118.56

OPTIMUM MOISTURE MAXIMUM DRY DENSITY

76 % @ 127.3 LBS./CU. FT.

128.0 +
127.0 ¥

125.0 + /
123.0 +
121.0 +
119.0 +-
117.0 +
115.0

DRY DENSITY (PCF)

00 20 40 60 80 100 12.0 140 16.0 18.0 20.0
% MOISTURE

Reported To:--

Tha M'T (rann: s owvr Vaarl (it A2l LlLRI M
N Al v o T Aana Teland o Fdicn N - \X neafa - Yrar E o Naff-
T R T 7 Fard O MaA n £F DA



